


i 

 

CONTENTS 

S. NO. PARTICULARS PAGE NO. 

A. TOR LETTER & TOR COMPLIANCE 1 - 24 

1. ToR Letter 1 - 8 

2. ToR Compliance  9 - 24 

   

B. FINAL EIA / EMP REPORT 25 - 250 

Chapter - 1 Introduction 25 - 29 

Chapter - 2 Project Description 30 - 50 

Chapter - 3 Description of the Environment 51 - 104 

Chapter - 4 Anticipated Environmental Impacts and Mitigation Measures 105 - 134 

Chapter - 5 Analysis of Alternatives (Technology & Site) 135 

Chapter - 6 Environmental Monitoring Programme 136 - 139 

Chapter - 7 Additional Studies 140 - 183 

Chapter - 8 Project Benefits 184 - 188 

Chapter - 9 Environmental Cost Benefit Analysis 189 

Chapter - 10 Environmental Management Plan 190 - 211 
[...]
Energy balance for the Phase - I and Phase - II power requirement is given in Table - 2.9 (a) & Table 

- 2.9 (b). 

Table - 2.9 (a) 

Energy Balance (Phase - I) 

S. No. Description 
Capacity / 

annum (TPA) 

Working 

Day 
TPD 

Running 

Hrs 
TPH 

Kwh / 

Tonne 

KWh/ 

annum 
kw/hr  MW/hr 

1. Gypsum Crusher 1035000 345 3000 20 150 0.5 517500 62.5 0.62 

2. Cement Mill 2777250 345 8050 23 350 32.5 90260625 10901 10.9 

3. Packing Plant 3312000 345 9600 20 480 1.75 5796000 700 0.7 

4. Other  - - - - - - - 780 0.78 

   Total Power        13000 13.0 

Table - 2.9 (b) 

Energy Balance (Phase-II) 

S. No. Description 

Capacity / 

annum 

(TPA) 

Working 

Day 
TPD 

Running 

Hrs 
TPH 

Kwh / 

Tonne 
KW/annum kw/hr MW/hr 

1. Gypsum Crusher 1035000 345 3000 20 150 0.5 517500 62.5 0.62 

2. Cement Mill 2777250 345 8050 23 350 32.5 90260625 10901 10.9 

3. Packing Plant 3312000 345 9600 20 480 1.75 5796000 700 0.7 

  Total Power              12000 12.0 

2.5.5 Manpower Requirement  

Total manpower required for the proposed project is 230 (Phase-I: 178, Phase-II: 52). 

Source: Regular- Nearby Villages/Area/Outside and Contractual- Nearby Villages/Area. 

Details regarding manpower requirement is given in Table - 2.10. 

                                                                                    Table - 2.10 

Manpower Requirement 

Particular Regular Contractual Total  

Phase-I 58 120 178 

Phase-II 22 30 52 

Total 80 150 230 

Source: Pre-feasibility Report  



Proposed Clinker Grinding Unit with Cement Production Capacity of (2.5 MTPA: Phase - I & 2.5 MTPA: Phase - II) and D.G. Set (6.5 MW)  
At Village: Jhanswa, Sub-Tehsil: Salhawas, Tehsil: Matanhail, District: Jhajjar (Haryana) 

Chapter - 2 of Final EIA / EMP Report 

 

M/s. Wonder Cement Limited  43 J.M. EnviroNet Pvt. Ltd.  

2.6 PROPOSED SCHEDULE FOR APPROVAL AND IMPLEMENTATION 

The construction work will be started after getting Environmental Clearance from the SEIAA, 

Haryana. 

A. Proposed Schedule for Approval: 

 Environment Clearance from SEIAA, Haryana: By October, 2019 

 Consent to Establish from HSPCB: Approx. 3 months after getting EC. 

B. Proposed Schedule for Implementation: 

The proposed schedule for Phase-I implementation will be 18 months and Phase-II project will be 

implemented after successful commissioning and operation of Phase-I. Implementation chart for 

Phase-I is given below: 

S. No. Project Activity 
 

2 4 5 6 8 9 12 14 16 17 18 

1. Land Acquisition Completed 

2. Detail Engineering            

3. Plant machine and Auxiliary 

order placement 

           

4. Civil Construction            

5. Equipment Delivery            

6. Fabrication            

7 Erection            

8. Final Commissioning             

2.7 TECHNOLOGY AND PROCESS DESCRIPTION 

2.7.1 Technology Description of Grinding Unit 

 Latest VRM technology will be adopted for Clinker Grinding. 

The type of cement manufactured will be Portland Pozzolona Cement (PPC) and Ordinary 

Portland Cement (OPC).  

2.7.2 Process Description of Grinding Unit 

The manufacturing process comprises of: 

o Clinker storage and handling 

o Fly Ash storage and handling  

o Gypsum storage and handling 

o Clinker grinding, Cement production and storage 

o Cement packing and dispatch 

The manufacturing process details are given below: 

 

 



Proposed Clinker Grinding Unit with Cement Production Capacity of (2.5 MTPA: Phase - I & 2.5 MTPA: Phase - II) and D.G. Set (6.5 MW)  
At Village: Jhanswa, Sub-Tehsil: Salhawas, Tehsil: Matanhail, District: Jhajjar (Haryana) 

Chapter - 2 of Final EIA / EMP Report 

 

M/s. Wonder Cement Limited  44 J.M. EnviroNet Pvt. Ltd.  

 Clinker Storage & Handling 

Clinker will be received at plant site by railway. Clinker will be unloaded and transported by a 

belt conveyor to the clinker silo. From the silo, clinker will be conveyed to the mill hopper by a 

combination of extraction equipment and belt conveyors. Clinker will be sourced from 

Integrated Cement Plant at Chittorgarh (Rajasthan). 

 Fly Ash Storage & Handling  

Fly ash will be sourced from Thermal Power Plants, IGSTPP and CLP, Jharli, Jhajjar and will 

received through closed bulkers & fed into silo through pneumatic conveying system.   

 Gypsum Storage & Handling 

Gypsum will be received by road / railway and will be unloaded and transported to storage by a 

belt conveyor. Gypsum will be reclaimed by reclaimer for further conveying to Mill hoppers by 

conveyors. 

 Clinker grinding & Cement production and storage  

Vertical Roller Mill 

In this circuit Clinker, Gypsum and Fly ash will fed to the table of Roller Mill. Fines will air swept 

to Dynamic separator. Product cement from Dynamic separator will collected in product Bag 

house or product cyclones for further transport to Cement Silos. Coarse clinker from separator 

and coarse-ground material from mill table will re-circulated and fed to mill table again along 

with fresh clinker. 

 Cement Packing and Dispatch 

Rotary electronic packing machines will be used for packing of cement. Loading of packed bags 

onto the trucks will be done by truck loading machines. Bags are of 50 kgs each. Loose cement 

will be dispatched through closed bulkers to bulk consumers. Cement will be dispatched by road 

and railway.  

Typical flow diagram cement manufacture by dry process is shown below in Figure.  

 

Figure -2.6: Process Flow Chart 



Proposed Clinker Grinding Unit with Cement Production Capacity of (2.5 MTPA: Phase - I & 2.5 MTPA: Phase - II) and D.G. Set (6.5 MW)  
At Village: Jhanswa, Sub-Tehsil: Salhawas, Tehsil: Matanhail, District: Jhajjar (Haryana) 

Chapter - 2 of Final EIA / EMP Report 

 

M/s. Wonder Cement Limited  45 J.M. EnviroNet Pvt. Ltd.  

Product Mix for Portland Pozzolana Cement (PPC) 

S. No. Component Proportion by Weight (%) 

1. Clinker 60 

2. Fly Ash 35 

3. Gypsum 5 

Product Mix for Ordinary Portland Cement (OPC) 

S. No. Component Proportion by Weight (%) 

1. Clinker 95 

2. Gypsum 5 

2.8 D. G. Set 

WCL have proposed 6.5 MW DG sets within Grinding Unit as standby arrangement for power 

supply will be operated in case of power failure. This report includes findings of environmental 

impacts during operation of these set. Pertinent specifications with regard to emissions are given 

below. 

Fuel HSD 

Fuel consumption  300 L/hr/unit      

Stack height, m                             30 m 

Power factor    0.8 Lag 

Set height                           30 m acoustic enclosure & silencer 

No of fuel tanks 991 L 

Stack height, m 30 m   

HSD characteristics 

Flash point, °C 38 

Pour point, °C 3-18 

Kinematic viscosity, centi stokes at 38, °C 2-7.5 

Sp. gravity, at 15.6, °C                                   0.822-0.812 

Water content, wt, %                                   0.05 

Ash, % Traces 

Sulphur, %  0.05 

Sediment, wt %                                               0.05 

GCv, kcal/kg                                                   11,000-11,100 

 
2.9 Sewage Treatment Plant 

Sewage Treatment Plant (STP) of capacity 25 KLD will be installed for the treatment of domestic 

waste water in Plant. 

Process description of the STP 

Proposed Description of Sewage Treatment Plant   



Proposed Clinker Grinding Unit with Cement Production Capacity of (2.5 MTPA: Phase - I & 2.5 MTPA: Phase - II) and D.G. Set (6.5 MW)  
At Village: Jhanswa, Sub-Tehsil: Salhawas, Tehsil: Matanhail, District: Jhajjar (Haryana) 

Chapter - 2 of Final EIA / EMP Report 

 

M/s. Wonder Cement Limited  46 J.M. EnviroNet Pvt. Ltd.  

 Screen Chamber: The effluent flowing through drain is screened. All collection drains up to 

Collection Sump is covered & fitted with proper screens to prevent entry of coarse floating 

material like polythene bags, pieces of wood, glass and ropes etc.  

 Collection Sump: Effluent is collected into a sump for pumping in to FAB Reactor.  The flow of 

Sewage, wash water from Bath Room and Kitchen is highly in-consistent in terms of quality and 

quantity. In order to control gush of water and provide consistent out flow, aeration shall be 

provided.  

 FAB Reactor: The effluent is pumped at a controlled rate from Collection Sump to FAB REACTOR 

for degradation of organic matter with the help of Microorganisms, present in Sewage itself. A 

special type of bacteria is developed in FAB REACTOR in conjunction with dissolved oxygen, 

transferred through Diffused Aeration System which converts sewage and other contaminants 

into new cells.  The developed Bio Sludge forms coating around the media provided in the FAB 

REACTOR. The proposed Activated Sludge Process is one of the most widely used process. This 

process is carried out in two steps. The raw effluent is first aerated and agitated continuously with 

the help of Twin Lobe Blower and Diffusers.  During this period, a mass of biological active flocs 

called “Activated Sludge” is formed.  The mixture of activated sludge and suspended solids is 

called “Mixed Liquor Suspended Solids”. 

 Clarifier: In the 2nd Step of the above process, the mixed liquor passes through a Clarifier where 

separation of the activated sludge from aerated water takes place. Settled sludge is removed 

from the Clarifier through sludge transfer pump and divided into two streams. One stream called 

return sludge is sent back to FAB Reactor near to the inlet, where it mixes with the incoming 

effluent and acts as seed for the formation of more activated sludge & simultaneously maintains, 

the MLSS up to desired level.  The other stream is excess activated sludge from Clarifier sent for 

compaction and drying through Sludge Filter Press. The percolated water from the sludge press is 

sent back to Collection Sump for retreatment. The treated effluent from the clarifier is passed 

through chlorine Contact Tank. 

 Ozonisation cum Collection Tank: The treated water passes through Ozonator for removal of left 

over bacteria.  

 Pressure Sand Filter: The Chlorinated treated effluent is passed through Pressure Sand Filter for 

driving away chlorine; minimize suspended Solids and colour etc. 

 Activated Carbon Filter: After passing through Pressure Sand Filter, the effluent is passed through 

Activated Carbon Filter for further polishing by reducing Colour and odour etc. 

 Sludge Filter Press: Sludge needs to be dewatered and dried for easy disposal.  This is done 

through sludge bag filter press, which allow excess water to filter through and separated sludge 

cake is used as manure / land fill.  

The schematic diagram for sewage treatment plant has been shown in Figure - 2.7. 



Proposed Clinker Grinding Unit with Cement Production Capacity of (2.5 MTPA: Phase - I & 2.5 MTPA: Phase - II) and D.G. Set (6.5 MW)  
At Village: Jhanswa, Sub-Tehsil: Salhawas, Tehsil: Matanhail, District: Jhajjar (Haryana) 

Chapter - 2 of Final EIA / EMP Report 

 

M/s. Wonder Cement Limited  47 J.M. EnviroNet Pvt. Ltd.  

 

Figure 2.7: Schematic Diagram for Sewage Treatment Plant 

Table: 2.11 

Quality of STP Treated water 

 Parameters 
Quality of Raw 

Sewage 

Quality of Treated 

Sewage 

pH  6-8.5  6.5-7.5 

BOD 100-350mg/l           ≤20mg/l 

COD 200-550 mg/l  ≤100mg/l 

TSS 200 mg/l 20 mg/l 

Fecal Coliform (FC) (Most Probable 

Number per 100 millilitres, MPN/100ml 
200 mg/l 20 mg/l 

2.10 MAJOR EQUIPMENTS AND MACHINERIES 

2.10.1 Equipment Selection 

A list of equipment and storage capacities are given below. In selecting a particular type of 

equipment or storage for the project, among others, the following issues have been considered: 

 Equipment costs 

 Energy consumption  

 Raw materials characteristics 

 Sizes in which the equipment is available 

 Lead times for particular types of equipment 

 Operating experience with various types of equipment 

 Ease of operation of equipment 

 Product to be manufactured 

 Site conditions 

 Local skills available 

 Environmental issues. 



Proposed Clinker Grinding Unit with Cement Production Capacity of (2.5 MTPA: Phase - I & 2.5 MTPA: Phase - II) and D.G. Set (6.5 MW)  
At Village: Jhanswa, Sub-Tehsil: Salhawas, Tehsil: Matanhail, District: Jhajjar (Haryana) 

Chapter - 2 of Final EIA / EMP Report 

 

M/s. Wonder Cement Limited  48 J.M. EnviroNet Pvt. Ltd.  

2.10.2 Plant and Equipment Sizing 

Details regarding plant and equipment sizing are given in Table - 2.12. 

Table - 2.12 

Equipment Details of Grinding Unit 

S. No. Description Unit 
Capacity 

(Phase - I) 

Capacity 

(Phase - II) 

1. Gypsum crusher TPH 1 x 150 - 

2. Clinker Grinding Circuit TPH 1 x 350 1 x 350 

3. Packing plant  

4 (a).  Packer TPH 3 x 240  1 x 240  

4 (b). Truck Loaders Nos. 9 4 

5. 
Truck Tipplers for Gypsum (1), Clinker 

unloading (2) and fly ash (1 nos.) 
TPH 2 x 100  - 

6. Sector Gates under Truck Tipplers Nos 4 - 

7. 
Belt Conveyors, Elevators, system for 

material transport 
Lot 1 1 

Source: Pre-feasibility Report  

2.10.3 Storage Facilities 

Details regarding storage facilities of raw material & product are given in Table 2.13: 

Table - 2.13 

Storage Facilities 

Type of Material Type of Storage 
Capacity (Tonnes) 

Phase - I Phase - II 

Cement RCC Silo 3 x 7500 - 

Clinker RCC Silo 40000 - 

Fly ash RCC Silo 3000 3000 

Gypsum Covered Yard 4500 - 

Source: Pre-feasibility Report 

2.11 Infrastructure facilities 

Labour is one of the key factor of production; the operational workers will be employed form 

nearby area, who may commute daily from their residence for work and hence no long term 

housing will be needed. It will be ensured that labourers are provided with infrastructure facilities 

during construction as well as operation phase. Following facilities will be provided: 

Construction Phase 

 Minimum space will be allocated per person or per family in terms of floor area.  

 Supply of safe water in such quantities as to provide for all personal and household uses will 

be ensured.  

 Adequate sewage and garbage disposal systems will be ensured.  

 Appropriate protection against heat, cold, damp, noise and fire.  



Proposed Clinker Grinding Unit with Cement Production Capacity of (2.5 MTPA: Phase - I & 2.5 MTPA: Phase - II) and D.G. Set (6.5 MW)  
At Village: Jhanswa, Sub-Tehsil: Salhawas, Tehsil: Matanhail, District: Jhajjar (Haryana) 

Chapter - 2 of Final EIA / EMP Report 

 

M/s. Wonder Cement Limited  49 J.M. EnviroNet Pvt. Ltd.  

 Adequate sanitary and laundry facilities, ventilation, cooking, storage facilities and natural 

and artificial lighting.  

 Medical Facilities. 

Operation Phase 

 Workplace facility such as; Canteens, Rest rooms, rest areas 

 Occupational Health & safety with first aid facilities  

 Security of the workers 

 Medical Facilities. 

2.12 DESCRIPTION OF MITIGATION MEASURES 

The mitigation measures given in this section are for management of the emissions, effluents, 

solid and hazardous waste generation from the plant to meet the environmental standards and 

environmental operating conditions. 

2.12.1 Details of Emissions from the Plant and their mitigation 

Emissions Mitigation measures to be adopted 

PM 
o Bag House at Cement Mill 

o Bag filters at all the material transfer points. 

Fugitive 

Emission 

o Covered Conveyor belts for transfer of raw materials / finished products  

o Clinker, Fly ash and Cement stored in the silos 

o Gypsum stored in the covered sheds 

o Water sprinkling to control dust 

o Proper maintenance of vehicles to reduce gaseous emissions  

o Greenbelt / plantation done along the plant boundary to attenuate air pollution 

o Fly ash received through closed bulkers and fed into silo through pneumatic system 

2.12.2 Details of Effluent and their mitigation 

Effluents Plant Unit Mitigation measures to be adopted 

Process Waste Water  
Cooling blow 

down  

Blow down will be used for greenbelt development/ 

Plantation.  

Sewage Plant  